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Doses of anti-platelet co-therapies

\Doses of antiplatelet cortherapies)
With primary PCI

Aspirin Loading dose of 150-300 mg orally or of 80-150 mg i.v. if oral ingestion is not possible, followed
by a maintenance dose of 75-100 mg/day.

Clopidogrel | Loading dose of 600 mg orally, followed by a maintenance dose of 75 mg/day.

Prasugrel Loading dose of 60 mg orally, followed by a maintenance dose of 10 mg/day.
In patients with body weight <60 kg, a maintenance dose of 5 mg is recommended.
In patients > 75 years, prasugrel is generally not recommended, but a dose of 5 mg should be
used if treatment is deemed necessary.

Ticagrelor | Loading dose of 180 mg orally, followed by a maintenance dose of 90 mg b.id.

Abciximab | Bolus of 0.25 mg/kg i.v. and 0.125 pg/kg/min infusion (maximum 10 pg/min) for 12 h.

Eptifibatide Pm%%l?‘l bolus of 180 pg/kg i.v. (given at a 10-min interval) followed by an infusion of 2.0 pg/kg/min
or :

Tirofiban 25 pg/kg over 3 min i.v., followed by a maintenance infusion of 0.15 pyg/kg/min for 18 h.

With fibrinolytic therapy

Aspirin Starting dose 150-500 mg orally or i.v. dose of 250 mg if oral ingestion is not possible.

Clopidogrel | Loading dose of 300 mg orally if aged < 75 years, followed by a maintenance dose of 75 mg/day.

Without reperfusion therapy

Aspirin Starting dose 150-500 mg orally.

Clopidogrel | 75 mg/day orally.
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Recommendations for oral
antiplatelet agents (1)

Recommendations

Aspirin should be given to all patients without contraindications at an initial
loading dose of 150-300 mg, and at a maintenance dose of 75-100 mg daily
long-term regardless of treatment strategy.

A P2Y, inhibitor should be added to aspirin as soon as possible and maintained
over 12 months, unless there are contraindications such as excessive risk of
bleeding.

A proton pump inhibitor (preferably not omeprazole) in combination with DAPT is
recommended in patients with a history of gastrointestinal haemorrhage or peptic
ulcer, and appropnate for patients with multiple other risk factors (H. elicobacter
pyloriinfection, age = 65 years, concurrent use of anticoagulants or steroids).

Prolonged or permanent withdrawal of P2Y - inhibitors within 12 months after
the index eventis discouraged unless clinically indicated.

Ticagrelor (180 mg loading dose, 90 mg twice daily) is recommended for all
patients at moderate-to-high risk of ischaemic events (e.g. elevated troponins),
regardless of initial treatment strategy and including those pre-treated with
clopidogrel (which should be discontinued when ticagrelor is commenced).

Prasugrel (60 mg loading dose, 10 mg daily dose) is recommended for

P2Y ,,-inhibitor-naive patients (especially diabetics) in whom coronary anatomy
is known and who are proceeding to PCI unless there is a high risk of life-
threatening bleeding or other contraindications.

eart Journal (2011) 32:2999-3054
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ESC survey of acute coronary syndromes, European Heart Journal (2002) 23, 1190—-
1201

A prospective survey of the characteristics,

treatments and outcomes of patients with acute

coronary syndromes in Europe and the

Mediterranean basin

The Euro Heart Survey of Acute Coronary Syndromes

(Euro Heart Survey ACS)
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ESC survey of acute coronary syndromes, European Heart Journal (2002) 23, 1190—-
1201

In-hospital and 30-day mortality based on

initial diagnosis

In-hospital survival status was available for all patients,
with a mean in-hospital death rate of 4.9% for the entire
survey cohort. The in-hospital death rate for patients

with ST elevation ACS was 7-:0%, for patients without

ST elevation ACS 2-4%, and for patients with an undetermined
initial electrocardiographic pattern 11:8%.

At 30 days, the death rates were 8-4%, 3:5%, and 13:3%,
respectively (with 30-day survival status available for
90-7%, 88-8%, and 88:6%, respectively), resulting in a
mean 30-day death rate for the entire cohort of 6-3%.







